
             RERC-33/438 

6/20/2007

Hardware Kit to assemble both uprights (left & right)

RERC-338, & RERC-438:
Bolt M10x1.5x65 ---- 16 pcs.
Washer M10 ---------- 16 pcs.
Lock Nut M10 -------- 16 pcs.
Spacers ---------------- 4 pcs.
Anchor Bolts M10 x 80 ------ 4pcs.

Fig.1

        Guide Rail ---- 2 pcs.

Fig.2



Brace Sets:
29 1/2" ---- 2 pcs.
36 1/2" ---- 2 pcs.
24" --------- 2 pcs.
33" --------- 2 pcs.
16 3/8" ---- 2 pcs.
31 1/2" --- 2 pcs.
8 3/4" ----- 2 pcs. Braces

Fig.3

Fig.4
Spacer @ the bottom



Fig.5

        Spacer @ the top

Hardware to assemble connect beams, reel rods & hooks:

Bolt M10x1.5x20 ---- 16 pcs.
Washer M10 ---------- 16 pcs.
Lock nut M10x1.5 ---- 16 pcs.
Safety Pins to hold the hooks and connect beams ----- 8 pcs.



Fig.6

Fig.7

Fig.8



Fig.9


